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Antibioticoterapia si copii

e Rezistenta la antibiotice afecteaza mai ales grupele cu
risc

 1din 5 decese din cauza antibioticorezistentei sunt la o
copii sub 5 ani Q GARD P

Global Antibiotic Research & Dwelpmenl F"artnership

e 3 milioane de nou-nascuti au anual diagnostic de sepsis

https://gardp.org/childrens-antibiotics/



Scenariul 1 —ITU: copil sub 2 ani

Particularitati pediatrice:

» Principala cauza de febra fara semne clinice evidente la sugar este ITU

» Cu cat varsta e mai mica cu atat clinica este mai nespecifica (... Si ...)

» Baietii sunt mai frecvent afectati in primul an de viata

> In primii ani de viata orice ITU trebuie considerata inalta (pielonefrita)

't Hoen LAA, Bogaert G, Radmayr C, Dogan HS, Nijman RJM, Quaedackers J, Rawashdeh YF, Silay MS, Tekgul S, Bhatt NR, Stein R. Update of the EAU/ESPU guidelines on urinary tract infections in children. J Pediatr Urol. 2021 Apr;17(2):200-207.
doi: 10.1016/j.jpurol.2021.01.037. Epub 2021 Feb 2. Erratum in: J Pediatr Urol. 2021 Aug;17(4):598.

Platt C, Larcombe J, Dudley J, McNulty C, Banerjee J, Gyoffry G, Pike K, Jadresic L. Implementation of NICE guidance on urinary tract infections in children in primary and secondary care. Acta Paediatr. 2015 Jun;104(6):630-7. doi:
10.1111/apa.12979. Epub 2015 Apr 2. PMID: 25690406.



Scenariul 1 —ITU: copil sub 2 ani

UTICAlC venso

For children 2 to 23 months of age.

Probability of UTI based on clinical characteristics

Enter child's clinical characteristics below (all fields are required)

Age <12 months

Maximum temperature 2 39 °C (i.e., 102.2°F)
History of UTI*

Female or uncircumcised male

Other fever source™*

Duration of fever =2 48 hrs

Probability of UTI

*Parent reported or documented history of UTI

https://uticalc.pitt.edu
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UTICalC venso

For children 2 to 23 months of age. Probability of UTI

Probability of UTI based on clinical characteristics

Enter child's clinical characteristics below (all fields are required)

RECOMANDARE PUTERNICA — obtinerea unui esantion
de urina pt cultura!!l

Other fever source** Yes (®) No
Duration of fever 2 48 hrs 0 Yes No
Probability of UTI

(oo [

*Parent reported or documented history of UTI

https://uticalc.pitt.edu
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UTICalC vy

For children 2 to 23 months of age. Probability of UTI

Probability of UTI based on clinical characteristics

Enter child's clinical characteristics below (all fields are required)

Age < 12 months

Maximum temperature 2 39 °C (i.e., 102.2°F)
History of UTI*

Female or uncircumcised male

Other fever source™

Duration of fever = 48 hrs

Probability of UTI

*Parent reported or documented history of UTI

https://uticalc.pitt.edu
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Probability of UTI based on clinical & laboratory

characteristics

Only enter available test results; leave fields blank for test results that are not
available.

Mitrite Yes Mo

Leukocyte esterase — -

WBC/mm?>
(If not available, leave blank. Do not
substitute WBC/hpf)

Bacteria on Gram stain Yes Mo
(If not done leave blank: do not
substitute bacteria on urinalysis)
Clear stain selection

Probability of UTI

]
W

https://uticalc.pitt.edu
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Probability of UTI based on clinical & laboratory

characteristics

Only enter available test results; leave fields blank for test results that are not
available.

RECOMANDARE PUTERNICA — obtinerea unui esantion
de urina pt cultura!!l

substitute WBC/hpf)

Bacteria on Gram stain Yes E Mo
(If not done leave blank:; do not
substitute bacteria on urinalysis)
Clear stain selection
Probability of UTI 55.44%

https://uticalc.pitt.edu



Scenariul 1 —ITU: copil sub 2 ani

American Academy
of Pediatrics

\ Romanian Society of Pediatrics

 Societatea Romana de Pediatrie

Diagnostic — criterii AAP :
» Prezenta piuriei/bacteriuriei in sumarul de urina

» Minim 50.000 UFC/mI de urina recoltat CORECT

Diagnostic — criterii SRP :

» Minim 100.000 UFC/mIl de urina
> Intre 10000 si 10000 — repeta ==
» Sub 1000 - negativa E;f::::;;‘;ﬁ:m

Pediabrie
Coacdanitar Frifl B Boiad daca Mojca




Scenariul 1 —ITU: copil sub 2 ani

Tehnici de obtinere a esantionului mictional.
» Mijlocul jetului

» Cu punga (colector) steril

» Tampoane de colectare

» Cateterism vezical

» Punctie suprapubiana

Pratocoale de diagnostic
si tratament Tn
13 =
Pediatrie
Crariaatat Fral B Soaa daca iy
B




Scenariul 1 —ITU: copil sub 2 ani

Tehnici de obtinere a esantionului mictional.

» Mijlocul jetului — pentru cei cu control sfincterian
» Cu punga (colector) steril

» Tampoane de colectare

» Cateterism vezical

» Punctie suprapubiana

Pratocoale de diagnostic
si tratament Tn
Epedla’srie
Gttt o P
il

=
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Scenariul 1 —ITU: copil sub 2 ani

Tehnici de obtinere a esantionului mictional.

» Mijlocul jetului — pentru cei cu control sfincterian
» Cu punga (colector) steril

» Tampoane de colectare

» Cateterism vezical - SPITAL

» Punctie suprapubiana - SPITAL

Pratocoale de diagnostic
si tratament Tn
13 =
Pediatrie
Crariaatat Fral B Soaa daca iy
B




Scenariul 1 —ITU: copil sub 2 ani

Diagnostic — folosirea colectorului de tip punga .
» Greu de instalat

» Necesita curatarea tegumentului local

> Rezultate FALS POZITIVE

'y

y

» Are cu adevarat valoare in caz de rezultat negativ
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Solutie practica:

> Folosirea unei aleze

» Recoltor de urina steril



Scenariul 1 —ITU: copil sub 2 ani

Solutie practica:

» Pregatim recipientul Si
asiguram igiena locala

» Se poate masa hipogastrul
pentru a stimula copilul

» Se asteapta jetul mictional —

recipientul NU vine in contact
cu tegumentul!

https://www.rch.org.au/kidsinfo/fact_sheets/Urine_samples/
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Figure 1: clean Figure 2: rub Figure 3: catch

The Royal Children’s
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T Hospital Melbourne
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Terapie empirica per os pana la rezultatul uroculturii:

» Cefalosporina de generatia Il sau Il

» Amoxicilina/clavulanat sau sulfametoxazol/trimetoprim

Tratamentul trebuie inceput DUPA recoltarea uroculturii!!



Scenariul 1 —ITU: copil sub 2 ani

Terapie empirica parenterala pana la rezultatul uroculturii:
» Ceftriaxona

» Cefotaxim

» Ampicilina

» (Gentamicina

Tratamentul trebuie inceput DUPA recoltarea uroculturii!!



Scenariul 2 — IACRS

SIMPTOME VIRAL BACTERIAN GRIPA | ALERGIE

FEBRA Frecvent Frecvent, ridicata Ridicata, durata lunga NU
CEFALEE Rar, mai des Frecvent Puternica RAR

in COVID
MIALGII Uneori NU Frecvent NU
ASTENIE Uneori Uneori Frecvent Rareori
INAPETENTA Uneori Uneori Uneori Rar
ODINOFAGIE Frecvent Frecvent, intensa Frecvent NU
EXUDAT AMIGDALIAN Uneori Frecvent Uneori NU
PETESII LOCAL Uneori Frecvent Uneori NU
RINOREE SAU OBSTRUCTIE NAS Frecvent NU Uneori Frecvent
STRANUT Frecvent NU Uneori Frecvent
DIAREE, GRETA, VARSATURI Frecvent NU Rar NU

Adaptat dupa: Protocoale de Diagnostic si Tratament in Pediatrie 2023
Ghidul NICE
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Modified Centor Criteria (Mclsaac) | Score

Fever 1
Tonsillar Exudate 1
Absent Cough 1
Anterior Cervical LAD 1
Age 3-14 years 1
Age 15-44 years 0
Age >44 years -1

Protocoale de Diagnostic si Tratament in Pediatrie 2023
https://www.tamingthesru.com/blog/intern-diagnostics/enter-the-centor

Modified Centor

Criteria Score

24

GAS Infection
Risk (%)

1-2.5

5-10

1-17

28-35

51-63

AAP/IDSA

No test/treatment

No test/treatment

Rapid antigen test

Rapid antigen test

Rapid antigen test

CDC/ACP/AAFP

No test/treatment

No test/treatment

Rapid antigen test

Test or treat empirically

Test or treat empirically
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Sore throat (acute): antimicrobial prescribing

Use FeverPAIMN
or Centor score
for assessing
symptoms

Advise:

sore throat can
last around
1 week

manage
symptoms with
self-care

Acute sore throat

If the person:

is systemically very
unwell, or

has symptoms and signs
of a more serious illness
or condition, or

has high risk of
complications

NIC

FeverPAIN
score 0 or 1
or
Centor score
0,10r2

FeverPAIN
score 2 or 3

FeverPAIN
score 4 or 5 or
Centor score
3 or 4

Mational Institute for
Health and Care Excellence

Do not offer an
antibiotic

Consider no anti I
or a back-up antibiotic
prescription

When no antibiotic given, advise:
= antibiotic is not needed

= seeking medical help if symptoms
worsen rapidly or significantly, do
not start to improve after 1 week or
the person becomes very unwell

With a back-up antibiotic prescription,
advise:

= antibiotic is not needed immediately
= use prescription if no improvement

in 3 to 5 days, or symptoms worsen
= seeking medical help if symptoms

worsen rapidly or significantly or
the person becomes very unwell

With an immediate antibiotic
prescription, advise:

= seeking medical help if symptoms
worsen rapidly or significantly or
the person becomes very unwell

¥

Reassess at any time if symptoms worsen rapidly or significantly, taking account of:

= other possible diagnoses

= any symptoms or signs suggesting a more serious illness or condition

= previous antibiotic use, which may lead to resistant organisms

Offer an imm

antibiotic presc

Refer to hospital if:

Self-care

Consider paracetamol for
pain or fever, or if preferred
and suitable, ibuprofen
Drink adequate fluids
Some evidence that
medicated lozenges can
help reduce pain in adults
Mo evidence was found
for non-medicated
lozenges, mouthwashes,
or local anaesthetic mouth
spray on its own

Evidence on
antibiotics

Antibiotics make little difference
to how long symptoms last

or the number of people

whose symptoms improwve
Withholding antibiotics is unlikely
to lead to complications

Possible adverse effects

include diarrhoea and nausea

FeverPAIN score

Fewver; purulence; attend within
32 days or less; severely inflamed
tonsils; no cough or coryza

1 point for each

Centor score

Tonsillar exudate; tender anterior
cervical lymphadenopathy
or lymphadenitis; history of
fever [=28=

point for each

Updated February 2023




Scenariul 2 — IACRS

Sore throat (acute): antimicrobial prescribing

‘Antibiotic (1] || Dosage and course length for children and young people under 18 (2]

Phenoxymethylpenicillin

1to 11 months: 62.5 mg four times a day, or 125 mg twice a day for 5 to 10 days
1to 5 years: 125 mg four times a day, or 250 mg twice a day for 5 to 10 days
6 to 11 years: 250 mg four times a day, or 500 mg twice a day for 5 to 10 days
12 to 17 years: 500 mg four times a day, or 1000 mg twice a day for 5 to 10 days

Five days of phenoxymethylpenicillin may be enough for symptomatic cure, but a 10-day course may
increase the chance of microbiological cure

Alternative first choice for penicillin allergy or intolerance (for people who are not pregnant)

Clarithromycin

1 month to 11 years: Under 8 kg: 7.5 mg/kg twice a day for 5 days
8 to 11 kg: 62.5 mg twice a day for 5 days
12 to 19 kg: 125 mg twice a day for 5 days
20 to 29 kg: 187.5 mg twice a day for 5 days
30 to 40 kg: 250 mg twice a day for 5 days
12 to 17 years: 250 mg to 500 mg twice a day for 5 days

Alternative first choice for penicillin allergy in pregnancy

Erythromycin

8 to 17 years: 250 mg to 500 mg four times a day, or 500 mg to 1000 mg twice a day for 5 days

Erythromycin is preferred if a macrolide is needed in pregnancy, for example, if there is true penicillin allergy
and the benefits of antibiotic treatment outweigh the harms. See the Medicines and Healthcare products
Regulatory Agency (MHRA) Public Assessment Report on the safety of macrolide antibiotics in pregnancy

1 Mote: see the BNF for children for appropriate use and dosing in specific populations, for example, hepatic impairment or renal impairment.

2 MNote: the age bands given in the table apply to children of average size and, in practice, the prescriber will use the age bands in conjunction with other factors
such as the severity of the condition and the child’s size in relation to the average size of children of the same age.

NIC National Institute for
Health and Care Excellence © NICE 2023. Al rights reserved. Subject to Notice of rights.




Scenariul 2 — IACRS

u;-"'_—;-l Romanian Society of Pediatrics

\\{;;/ Societatea Romana de Pediatrie

Terapie antistreptococicd - CAND:
» Simptomatici cu test rapid pozitiv

» Scarlatina

Efgdlabrf » Faringita — daca un membru al familiei este diagnosticat cu infectie
A steptococica

» APP sau AHC recente de RAA

» Faringita la un copil ce locuieste intr-o zona endemica pt RAA sau
GNAPS



@ Romanian Society of Pediatrics

\i}; Societatea Romand de Pediatrie
N

Pediabrie
Srariagtn hacy e

Scenariul 2 — IACRS

Terapie antistreptococica - CU CE:

>

>

>

>

>

DE ELECTIE: penicilina V sau amoxicilina
Alergici la penicilina de tip non-imediat: cefalosporine gen | (Cefadroxil)
Alergici la penicilina de tip imediat: Azitromicina, Claritromicina

Alergici la peniclina si rezistenti la macrolide: Clindamicina
Recurente — Clindamicina, Cefuroxim

Non-complianti Sl fara alergie la peniciline: Benzatinpenicilina (o doza)

NU SULFAMIDE si TETRACICLINE!



Scenariul 2 bis — scarlatina
m Tnstitwtwl! WNational de Sanataite Publicad Romania

CMNSCBT

Metodologie de supraveghere a scarlatinei in Romania

Terapie antistreptococica - CU CE:

Tratamentul cu antibiotic, de electie in cazurile de angina streptococica/scarlatina:

pentru persoane care nu sunt alergice la penicilina - penicilina sau amoxicilina pentru o
perioada de 10 zile;

pentru persoane care sunt alergice la penicilina - cefalosporina de generatia I,
clindamicina sau claritromicina pentru o perioada de 10 zile.

daca nici unul din aceste antibiotice nu este disponibil, poate fi administrata azitromicina
pentru o perioada de 5 zile.




Recomandari pentru

Pharyngitis+ ©

ambulator

Recent
guidelines aim
to minimize
unNnnNnecessary
antibiotic
exposure by
emphasizing
appropriate use
of rapid antigen
detection test
(RADT) testing
and subsequent
treatment .

During the
winter and
spring, up to
20%0 of
asymptomatic
children can be
colonized with
group A beta-

Clinical features
alone do not
distinguish
between GAS
and viral
pharyngitis.
Children with
sore throat plus
2 or more of the
following
features should
undergo a RADT
test:

absence of
cough
presence of
tonsillar
exudates or
swelling

history of fever

Amoxicillim and penicillin
VvV remain first-line
therapy.

For children with a non-
type | hypersensitivity to
penicillin: cephalexin,
cefadroxil, clindamycin,
clarithromycin, or
azithromycin are
recommended.

For children with an
immediate type |
hypersensitivity to
penicillin: clindamycin,
clarithyomycin, or
azithroymycin are
recommended.

Recommended treatment
course for all oral beta
lactams is 10 days.



- . Medicines
Il{slg®allle[g=Talinformation for parents and carers 2%
o

General advice about antibiotics

This leaflet gives general information about givimg
antibiotics to children. Leaflets on individual
antibiotics are available on www.medicinesforchildren.

Sfaturi practice
pentru parinti

“{» Medicines

:» forChildren

This keaflat is for parents and carers about how bto use thess
madicinas in children. Our information sometimes differs. from

that prowvided by the manufacturers. becauss thair imformation
is wsually aimed st adults. Please read this lkeaflet carefulby.
Kesp it somewheare safe so that you can read it again.

If wouwr child has ever had a reaction to any medicine,
tall your doctor befora givireg the anmtibiotic.

Why is it impaortant for my child to take an antibsotic?

If your child is prascribsed an antibéotic, it is important that they
take this madicine so that it kills the harmiful bacteria and gets
rid of, or preavents, the infection.

How much should | give, and when should | give it?
Your doctor will work out the amount of medicine (the dossa)
that is rightt for your child. The dose will be shown on the
meadicine label.

Your doctor or pharmacist will also tall you hows often you
nead to give thea meadicine.

& It is important that youw follow your doctor's
instructions about how much to give.

What if | forget to give it or give too much?

Antibiotics work best when gven regularly. They are unlikedhy
to cause any problams if you give an extra dose by mistake.
Datailed imformation about what to do if you forget to give
an antibiotic or gve too much is awvailable on the individusl
meadicines keaflets for esch antibiotic on the Medicines for
Children website www. medicinesforchildren.org. uk

If you are concemead that you hawve forgotten o give sewaral
doses or hawe given youwr child too much, contsct your doctor
or local MHS services (datails at and of leaflet). Have the
madicine or packaging with you if you telephone for advice.

Can other medicines be given at the same tima?

=  “Yiou can give your child medicines that contain
paracetamol. wnless your doctor has todd you mot to.

&= Some antibiotics showld not b taken with some other
medicines that you get on prescription. (Chesck with yoor
doctor or phamacist before giving any other medicines
to youwr child. This includes harbal and complementany
medicines, and some medicines that yow can buy ower
the countar.

General adwvice about antibiotics

-

Childrean are sometimes sick (womit) or get diamhosa
wien taking antibiotics. Encourage them to dirink wwater
to replace the fluid they hawe lost. IF it is sewvera or your
child is drowsy. floppy or does not respond. comntact your
dioctor, kocal MHES services (details at end of leaflet) or
takes your child o hospitsl.

Do ot ginee youwr child any medicine o stop the
diarrhvoea unless youwr doctor has told youw o

Try o giwe the medicine at about the same times each
day, o haelp you remeamber, and to make sura that thara
is the right amount of meadicine in your child's bodhy to kil
the bactena.

Only give this medicine o yowr child for theidr current
Mewver save madicine for futwre illnesses. Retem any
wnused madicine to your phamacist.

Only give the antibiotic to the child for whom it was
prascribed. Mewver ghve it to anyone else, awven iff their
condition appears to be the same, as this could do harmmm.

Preventing antibiotic resistance

= [t is important that your child completes the cowrss of

antibioctic. This means that theay must take the medicine
for the number of days that the doctor has told you to, or
until all the medicine has been taken. If you stop giving
the antibiotic too soon. bacteria that are left may start to
multiply again, and may causs another infection.

In the past., doctors may hawve prescrbed antibiotics
fior many types of imnfection. Howewvear, this practice is
now changing with growing conocerm about the risk of
antibiobc resistancea.

Bactaria that become “resistant™ o a common antibiotic
arae o longer killed by it, and infecions may becomea
harder to treat. It is thersefore important that antibiobcs
are wsed only wihean nesdad.

Many common illnesses. swch as sore throats. colds,
coughs and flu, are caused by vineses. Amtibiotics do ot
kil winuses, =0 your doctor will mot prescribe antibiotics
for these illnesseas.

Antibiotics do not akways shorten the duration of an
infection. Maost children can fight mild infection swch

a= ear infection or tonsillitis. It is now recommendad
that doctors do ot prescribae antibictics if they think

thee infection will gat better on its own. You can give
wour child medicines such as paracetamol to halp

with symptoms while their immune system fights the
infaction.

It should b= remeambarad that antibiotics can cause
srda-aeffects or allergic reactions. Yowr doctor will
consider the benafits and risks of the illness and its
treatmeant when deciding whether to prescribe an
antibiotic.



rEﬁemcj antibioh¢ .
resistant 1s the best
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